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Lowest Channel / 10MHz / 16QAM

Date: 6.JUN.2016 17:27.22
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Spectrum - C 3
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ML T 2.577338 GHz 16.72 dem ML i 2.576139 GHz 16.73 dém
T1 1 2.5705045 GHz 9.14 dBm Oce Bw 9.050943051 MHz T1 1 2.5704845 GHz 9.33 dem Occ Bw 9.010989011 MHz
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ML 1 2.612642 Ghz 18.11 dem ML 1 2.613362 GHz 16.63 dem
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LTE Band 38
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ML 1 2.613939 GHz 15.21 dBm ML 1 2.613189 GHz 14.58 dBm
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SPORTON LAB.

FCC RF Test Report

Report N

0.: FG652010B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax

% P 17.52 dbm| P M1[1] 19.40 dBm)|

. 2.5831570 GHz| s L ~ 2.5782820 GHZ|
m Y B e P, [ ~ o
- ik S }?ﬁ B 18.061938062 MHz - LAV A Nbocay N 18.181818182 MHz
\ / \
/
o / \ o 3
/ \ [ \
10 d T -10 /
J (O @ P h i
20 1= — -20¢ e~ v
P v e

a0 d 30

40 di -40 d

50 50

60 d -60 d

=70 di =70 d

CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker

Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |

ML T 2.583157 GHz 17.52 dem ML i 2578262 GHz 19.48 dBm
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2.601034 GHz 18.74 d8m 1 2.600315 GHz 18.85 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652010B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum
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Spectrum # I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652010B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Spectrum 2
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LTE Band 38/ 10MHz / QPSK
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Highest Band Edge / 1 RB
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Ref Level 0.00 dém Offset 9.48 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 9.48 d8 Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -50.10 dBm -25.10 dB 30.000 MHz 1.000 GHz 1.000 MHz 886.80910 MHz -50.07 dBm -25.07 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54477 GHz -50.02 dBm -25.02 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54477 GHz -49.80 dBm -24.80 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.67733 GHz -49.43 dBm -24.43 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.68003 GHz -49.57 dém -24,57 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.14098 GHz -45.52 dBm -20.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.14098 GHz -44.96 dBm -19.96 d&
7.000 GHz 10,000 GHz | 1.000 MHz 9.23788 GHz -47.55 dBm -22,55 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.20138 GHz -47.25 dBm -22,25 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.28196 GHz -46.78 dBm -21.78 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58218 GHz -46.56 dBm -21.56 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60180 GHz -44.42 dBm -19.42 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.89876 GHz -44.51 dBm -19.51 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.29523 GHz -43.86 dBm -18.86 dé 18.000 GHz 27.000 GHz 1.000 MHz 18.29273 GHz -44.05 dBm -19.05 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW Frequency |___Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 827.18391 MHz -49.92 dBm -24,92 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -49.94 dém -24.94 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54128 GHz -50.06 dBm -25.06 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.53315 GHz -50.14 dBm -25.14 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.67823 GHz -49,58 dBm -24,58 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.69910 GHz -49.50 dBm -24,50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -46.21 dBm -21.21d8 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -46.03 dBm -21.03 d&
7.000 GHz 10.000 GHz | 1.000 MHz 9.21538 GHz -47.66 dBm -22,66 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.20438 GHz -47.49 dBm -22,49 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.57768 GHz -46.77 dBm -21.77 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.62167 GHz -46.69 dBm -21.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60030 GHz -44.59 dBm -19.59 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.84789 GHz -44.58 dBm -19.58 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.29523 GHz -43,96 dBm -18.96 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.29273 GHz -43.86 dBm -18.86 dB
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LTE Band 38 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 848.02849 MHz -50.03 dBm -25.03 d8 30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -50.04 dBm -25.04 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54864 GHz -50.09 dBm -25.09 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54787 GHz -49.79 dBm -24.79 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.69730 GHz -49.44 dBm -24.44 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.67409 GHz -49.50 dBm -24,50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.26934 GHz -46.17 dBm -21.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -45.77 dBm -20.77 d&
7.000 GHz 10,000 GHz | 1.000 MHz 9.21788 GHz -47.43 dBm -22,43 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.24088 GHz -47.65 dBm -22.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.59018 GHz -46.78 dBm -21.78 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58768 GHz -46.71 dBm -21.71 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61430 GHz -44.48 dBm -19.48 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.85289 GHz -44.68 dBm -19.68 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.30273 GHz -43.99 dBm -18.99 db 18.000 GHz 27.000 GHz 1.000 MHz 18.29573 GHz -43.79 dBm -18.79 dB
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LTE Band 38/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 875.17451 MHz -50.05 dBm -25.05 dB 30.000 MHz 1,000 GHz 1.000 MHz 811.18691 MHz -49.75 dem -24.75 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54632 GHz -49.99 dém -24.99 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51029 GHz -50.31 dBm -25.31 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.68489 GHz -49.48 dBm -24.48 dB 2,640 GHz 3.000 GHz 1.000 MHz 2.64783 GHz -49.55 dem -24.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.14148 GHz -45.38 dBm -20.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.14148 GHz -45.66 dBm -20.66 dB
7.000 GHz 10,000 GHz | 1.000 MHz 9.21388 GHz -47.54 dém -22.54 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.19838 GHz -47.58 dBm -22.58 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.58618 GHz -46.55 dBm -21.55 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58818 GHz -46.61 dBm -21.61 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.91276 GHz -44.50 dBm -19.50 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -44.41 dBm -19.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.29573 GHz -44,06 dBm -19.06 d8 18.000 GHz 27.000 GHz 1.000 MHz 18.29923 GHz -43.82 dem -18.82 dB
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LTE Band 38 / 10MHz

Middle Channel / 16QAM

Middle Channel / QPSK
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -49.82 dBém -24.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -49.98 dém -24,98 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.54593 GHz -50.05 dBm -25.05 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54283 GHz -50.05 dBm -25.05 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.72357 GHz -49.45 dBm -24.45 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.69082 GHz -49.36 dBm -24.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -46.14 dBm -21.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.63030 GHz -46.09 dBm -21.09 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 9.22738 GHz -47.31 dBm -22,31 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.24988 GHz -47.60 dBm -22,60 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.57818 GHz -46.76 dBm -21.76 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58218 GHz -46.63 dBm -21.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.90726 GHz -44.51 dBm -19.51 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.60830 GHz -44.54 dBm -19.54 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.29473 GHz -43.92 dBm -18.92 dé 18.000 GHz 27.000 GHz 1.000 MHz 18.29623 GHz -43.99 dBm -18.99 dB
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Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs |
30,000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -49.92 dBm -24,92 dB 30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -50.02 dBém
1.000 GHz 2,550 GHz 1.000 MHz 2.48085 GHz -50.09 dBm -25.09 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54903 GHz -50.11 dBm -25,11 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.72987 GHz -49,52 dBm -24,52 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.66348 GHz -49.28 dBm -24,28 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.94976 GHz -46.13 dém -21.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -45.97 dém -20.97 d&
7.000 GHz 10.000 GHz | 1.000 MHz 9.22888 GHz -47.52 dém -22,52 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.21488 GHz -47.55 dBm | -22,55 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.59518 GHz -46.70 dBm -21.70 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.28796 GHz -46.76 dBm -21.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60380 GHz -44.46 dBm ~19.46 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.60130 GHz -44.57 dBm -19.57 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.30123 GHz -43,92 dBm -18.92 dg 18.000 GHz 27.000 GHz 1.000 MHz 18.31623 GHz -43.94 dBm -18.94 dB
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LTE Band 38/ 15MHz
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Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -49.99 dém -24.99 d& 30.000 MHz 1.000 GHz 1.000 MHz 916.37931 MHz -49.97 dém -24,97 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54516 GHz -49.82 dBm -24.82 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54903 GHz -48.40 dBm -23.40 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64513 GHz -49.30 dBm -24,30 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64369 GHz -48.49 dBm -23,49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -46.06 dBm -21.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.14198 GHz -45.35 dBm -20.35 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.19088 GHz -47.49 dBm -22,49 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.20838 GHz -47.51 dBm | -22,51 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.58618 GHz -46.50 dBm -21.50 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58868 GHz -46.79 dBm -21.79 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.90526 GHz -44.57 dBm -19.57 d8 14.000 GHz 18.000 GHz | 1.000 MHz 17.91126 GHz -44.62 dBm -19.62 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.29273 GHz -43.93 dBm -18.93 d& 18.000 GHz 27.000 GHz 1.000 MHz 18.29073 GHz -43.89 dBm -18.89 dB
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs |
30,000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -49.97 dBm -24,97 dB 30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -49.77 dém
1.000 GHz 2,550 GHz 1.000 MHz 2.51959 GHz -50.04 dBm -25.04 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.53005 GHz -50.05 dBm -25.05 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.75145 GHz -49.42 dBm -24,42 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64153 GHz -46.86 dBm -21,86 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.95226 GHz -46.07 dém -21.07 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.59680 GHz -46.05 dBm -21.05 d8
7.000 GHz 10.000 GHz | 1.000 MHz 9.23288 GHz -47.41 dBm -22,41 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.22238 GHz -47.49 dBm | -22.49 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.59768 GHz -46.61 dBm -21.61 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58618 GHz -46.71 dém -21.71 d8
14.000 GHz 18.000 GHz 1.000 MHz 17.90776 GHz -44.36 dBm -19.36 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.90776 GHz -44.43 dBm -19.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.29173 GHz -43,82 dBm -18.82 dg 18.000 GHz 27.000 GHz 1.000 MHz 18.27373 GHz -44.07 dBm -19.07 dB
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -49,92 dBm -24.92 dB 30.000 MHz 1.000 GHz 1.000 MHz 885.83958 MHz -49.72 dBm -24,72 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.51107 GHz -50.20 dBm -25.20 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54206 GHz -50.16 dBm -25,16 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.65394 GHz -49.38 dBm -24,38 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64981 GHz -48.59 dBm -23,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -45.99 dBm -20.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -46.02 dBm -21.02 d&
7.000 GHz 10,000 GHz | 1.000 MHz 9.20588 GHz -47.52 dBm -22,52 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.22038 GHz -47.58 dBm -22,58 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.22860 GHz -46.82 dBm -21.82 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.57968 GHz -46.54 dBm -21.54 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61030 GHz -44.68 dBm -19.68 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.60030 GHz -44.61 dBm -19.61 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.29723 GHz -43.75 dBm -18.75 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.28823 GHz -43.75 dBm -18.75 dB
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30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -49.62 dBm -24.62 d 30.000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz -49.66 dem -24.66 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.10662 GHz -49.64 dBm -24.64 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54826 GHz -44.31 dBm -19.31 dB
2,640 GHz 3.000 GHz 1.000 MHz 2,98750 GHz -48,84 dBm -23.84 d 2,640 GHz 3.000 GHz 1.000 MHz 2.98246 GHz -48.80 dem -23.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83277 GHz -43.90 dém -18.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -43.61 dBm -18.61 dB
7.000 GHz 10,000 GHz | 1.000 MHz 9.78329 GHz -46.36 dBm -21.36 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.77679 GHz -46.27 dBm -21.27 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.78478 GHz -45.08 dém -20.08 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.80877 GHz -44.87 dBm -19.87 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.75103 GHz -41.87 dBm -16.87 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.76403 GHz -41.88 dBm -16.88 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80564 GHz -42.58 dBm -17.58 dB 18.000 GHz 27.000 GHz 1.000 MHz 12.82364 GHz -42.33 dem -17.33 dB
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LTE Band 38 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum
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rum

Ref Level 0.00 dém Offset 9.48 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 9.48 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 d8mE—$RURIOUS FINE ABS Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm -20 dBm
_SPUR _LINE_ABS_ _LINE_ABS_
-40 dBr == =
-60 dB -60 dB
-70 dB -70 dBr
-80 dB -80 dei
-90 dB -90 dé
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -49,44 dBm -24.44 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -49.49 dém -24.49 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.14884 GHz -49.63 dBm -24.63 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.15620 GHz -49.45 dBm -24.45 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64099 GHz -47.65 dBm -22,65 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64099 GHz -47.71 dém -22,71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -43.59 dBm -18.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -43.70 dBm -18.70 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 9.74929 GHz -46.30 dBm -21,30 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.80978 GHz -46,57 dBm | -21,57 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.78378 GHz -45.15 dBm -20.15 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80327 GHz -45.07 dBm -20.07 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76253 GHz -41.90 dBm -16.90 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.75203 GHz -41.91 dBm -16.91 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.92114 GHz -42.70 dBm -17.70 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.92364 GHz -42.41 dBm -17.41 dB
~7 W
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum
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Ref Level 0.00 dém Offset 9.48 d Mode Auto Sweep Ref Level 0.00 dBm Offset 9.48 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck PABS Limit heck PABS
-10 dBr AURIOUS b INE ARS PABS 10 dBTE—$RURIOUS HINE ARS pabs
-20 d
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40 dB -40 db o
. | ey i A ) - ey P,
60 dB 60 dB
-70 dem -70 dBr
.80 dB .80 dB
-90 d -90 dei
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs |
30,000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -49.34 dBm -24.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 820.39730 MHz -49.74 dém
1.000 GHz 2,550 GHz 1.000 MHz 2.10545 GHz -49.31 dBm -24.31 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.16163 GHz -49.38 dBm -24.38 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64225 GHz -44.09 dBm -19,09 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99091 GHz -48.92 dBm -23,92 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.85577 GHz -43.59 dém -18.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -43.72 dém -18.72 d8
7.000 GHz 10.000 GHz | 1.000 MHz 9.76329 GHz -45,97 dém -20.97 d8 7.000 GHz | 10.000 GHz 1.000 MHz | 9.03591 GHz -46,31 dBm | -21,31dB
10.000 GHz 14,000 GHz 1.000 MHz 13.82327 GHz -45.12 dBm -20.12 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80877 GHz -45.02 dém -20.02 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.74603 GHz -41.83 dBm -16.83 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.75053 GHz -41.98 dBm -16.98 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.93964 GHz -42.52 dBm -17.52 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.91014 GHz -42.37 dBm -17.37 dB
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Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0010
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0018
20 Battery End Point 0.0020

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

EIRP
LTE Band 2/ 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 24.12 0.2582 22.95 0.1972
Middle QPSK 3 3 23.86 0.2432 22.98 0.1986
Highest 3 1 24.05 0.2541 22.91 0.1954
Lowest 1 5 23.74 0.2366 2241 0.1742
Middle 16QAM 1 3 23.22 0.2099 22.05 0.1603
Highest 1 3 23.60 0.2291 22.39 0.1734
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 24.35 0.2723 23.16 0.2070
Middle QPSK 1 8 24.49 0.2812 23.08 0.2032
Highest 1 8 24.67 0.2931 23.47 0.2223
Lowest 1 0 24.20 0.2630 22.35 0.1718
Middle 16QAM 1 14 23.02 0.2004 22.16 0.1644
Highest 1 14 23.39 0.2183 22.03 0.1596
Limit EIRP < 2W Result PASS
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LTE Band 2 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 24.71 0.2958 23.42 0.2198
Middle QPSK 1 12 24.63 0.2904 23.33 0.2153
Highest 1 0 24.32 0.2704 23.50 0.2239
Lowest 1 24 23.59 0.2286 22.57 0.1807
Middle 16QAM 1 24 23.01 0.2000 22.40 0.1738
Highest 1 12 23.67 0.2328 22.32 0.1706
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 24.84 0.3048 23.39 0.2183
Middle QPSK 1 25 2451 0.2825 23.56 0.2270
Highest 1 25 24.57 0.2864 23.57 0.2275
Lowest 1 0 23.87 0.2438 22.24 0.1675
Middle 16QAM 1 0 23.16 0.2070 22.54 0.1795
Highest 1 25 23.45 0.2213 22.50 0.1778
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 24.76 0.2992 2341 0.2193
Middle QPSK 1 37 2451 0.2825 23.30 0.2138
Highest 1 37 24.84 0.3048 23.74 0.2366
Lowest 1 0 23.83 0.2415 22.30 0.1698
Middle 16QAM 1 74 23.53 0.2254 22.60 0.1820
Highest 1 37 23.54 0.2259 22.48 0.1770
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B2 of B15
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 01, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : O57TB7703X



saronas. FCC RF Test Report

Report No. : FG652010B

LTE Band 2 / 20MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 24.44 0.2780 23.39 0.2183
Middle QPSK 1 49 24.23 0.2649 23.10 0.2042
Highest 1 49 24.60 0.2884 23.52 0.2249
Lowest 1 0 23.71 0.2350 22.44 0.1754
Middle 16QAM 1 49 23.15 0.2065 22.37 0.1726
Highest 1 99 23.54 0.2259 22.15 0.1641
Limit EIRP < 2W Result PASS
LTE Band 4 / 1.4MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 3 21.97 0.1574 20.28 0.1067
Middle QPSK 3 1 22.88 0.1941 20.83 0.1211
Highest 3 0 22.73 0.1875 21.53 0.1422
Lowest 1 5 21.49 0.1409 19.98 0.0995
Middle 16QAM 1 0 22.67 0.1849 20.82 0.1208
Highest 3 1 22.52 0.1786 20.99 0.1256
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 22.06 0.1607 20.41 0.1099
Middle QPSK 1 8 23.19 0.2084 21.02 0.1265
Highest 1 8 22.92 0.1959 21.56 0.1432
Lowest 1 8 21.47 0.1403 19.96 0.0991
Middle 16QAM 1 0 22.83 0.1919 20.71 0.1178
Highest 1 0 22.76 0.1888 21.52 0.1419
Limit EIRP < 1W Result PASS
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LTE Band 4 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 22.27 0.1687 20.42 0.1102
Middle QPSK 1 0 22.95 0.1972 20.97 0.1250
Highest 1 12 23.08 0.2032 21.67 0.1469
Lowest 1 0 21.53 0.1422 19.98 0.0995
Middle 16QAM 1 0 22.37 0.1726 20.52 0.1127
Highest 1 12 22.73 0.1875 21.34 0.1361
Limit EIRP < 1W Result PASS
LTE Band 4 / 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.13 0.1633 20.46 0.1112
Middle QPSK 1 0 23.19 0.2084 21.22 0.1324
Highest 1 25 23.19 0.2084 21.33 0.1358
Lowest 1 0 21.80 0.1514 19.95 0.0989
Middle 16QAM 1 0 22.52 0.1786 20.44 0.1107
Highest 1 0 22.65 0.1841 20.85 0.1216
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.05 0.1603 20.42 0.1102
Middle QPSK 1 0 23.18 0.2080 21.05 0.1274
Highest 1 0 22.99 0.1991 21.22 0.1324
Lowest 1 0 21.63 0.1455 19.80 0.0955
Middle 16QAM 1 0 22.72 0.1871 20.15 0.1035
Highest 1 0 22.36 0.1722 20.92 0.1236
Limit EIRP < 1W Result PASS
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LTE Band 4 / 20MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.07 0.1611 20.23 0.1054
Middle QPSK 1 0 22.93 0.1963 20.89 0.1227
Highest 1 0 23.40 0.2188 21.29 0.1346
Lowest 1 0 21.33 0.1358 19.81 0.0957
Middle 16QAM 1 0 22.54 0.1795 20.33 0.1079
Highest 1 0 22.78 0.1897 20.82 0.1208
Limit EIRP < 1W Result PASS
LTE Band 7 / 5MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.98 0.0995 19.92 0.0982
Middle QPSK 1 12 20.29 0.1069 19.68 0.0929
Highest 1 0 19.15 0.0822 18.76 0.0752
Lowest 1 0 19.31 0.0853 18.97 0.0789
Middle 16QAM 1 0 18.38 0.0689 18.86 0.0769
Highest 1 0 18.26 0.0670 17.93 0.0621
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.88 0.0973 19.72 0.0938
Middle QPSK 1 25 19.52 0.0895 19.38 0.0867
Highest 1 25 18.74 0.0748 18.92 0.0780
Lowest 1 0 19.12 0.0817 19.08 0.0809
Middle 16QAM 1 0 19.02 0.0798 18.84 0.0766
Highest 1 0 18.52 0.0711 18.17 0.0656
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B5of B15

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : O57TB7703X

Report Issued Date : Jul. 01, 2016

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG652010B

LTE Band 7 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 74 19.96 0.0991 19.75 0.0944
Middle QPSK 1 0 19.55 0.0902 19.36 0.0863
Highest 1 0 19.11 0.0815 19.33 0.0857
Lowest 1 0 19.42 0.0875 19.42 0.0875
Middle 16QAM 1 0 19.28 0.0847 19.00 0.0794
Highest 1 0 18.56 0.0718 18.45 0.0700
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)

Lowest 1 0 19.74 0.0942 19.48 0.0887

Middle QPSK 1 0 19.90 0.0977 19.85 0.0966
Highest 1 0 19.04 0.0802 19.08 0.0809
Lowest 1 0 18.99 0.0793 18.96 0.0787

Middle 16QAM 1 49 19.91 0.0979 19.07 0.0807
Highest 1 0 18.84 0.0766 18.86 0.0769

Limit EIRP < 2W Result PASS
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LTE Band 38 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 20.00 0.1000 19.19 0.0830
Middle QPSK 1 0 20.54 0.1132 18.67 0.0736
Highest 1 0 21.18 0.1312 19.30 0.0851
Lowest 1 0 20.06 0.1014 19.12 0.0817
Middle 16QAM 1 0 20.05 0.1012 18.36 0.0685
Highest 1 0 20.88 0.1225 19.01 0.0796
Limit EIRP < 2W Result PASS
LTE Band 38 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.98 0.0995 18.74 0.0748
Middle QPSK 1 0 20.35 0.1084 18.79 0.0757
Highest 1 25 20.86 0.1219 18.96 0.0787
Lowest 1 25 19.65 0.0923 18.53 0.0713
Middle 16QAM 1 0 19.93 0.0984 18.39 0.0690
Highest 1 0 20.72 0.1180 18.83 0.0764
Limit EIRP < 2W Result PASS
LTE Band 38 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 74 19.99 0.0998 19.14 0.0820
Middle QPSK 1 0 20.16 0.1038 18.67 0.0736
Highest 1 0 20.81 0.1205 18.81 0.0760
Lowest 1 74 19.99 0.0998 19.18 0.0828
Middle 16QAM 1 0 20.19 0.1045 18.68 0.0738
Highest 1 0 20.81 0.1205 18.83 0.0764
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B7 of B15
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 01, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : O57TB7703X




s=amranas. FCC RF Test Report Report No. : FG652010B

LTE Band 38 / 20MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.13 0.1030 19.10 0.0813
Middle QPSK 1 0 20.12 0.1028 18.56 0.0718
Highest 1 0 20.67 0.1167 18.76 0.0752
Lowest 1 49 19.68 0.0929 18.83 0.0764
Middle 16QAM 1 0 20.11 0.1026 18.90 0.0776
Highest 1 49 20.69 0.1172 19.02 0.0798
Limit EIRP < 2W Result PASS
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